
GUIDANCE MANUAL FOR THE DESIGN, 
CONSTRUCTION AND OPERATIONS OF 

CONSTRUCTED WETLANDS FOR RURAL 
APPLICATIONS IN ONTARIO

Funded by the Canadapt Program 
of the 

Agricultural Adaptation Council, Ontario 

By Stantec Consulting Ltd
R&TT, Alfred College (University of 

Guelph)
South Nation Conservation 

November, 1999



  

Constructed Wetlands Guidance Manual                                                                                 Page       
Ontario Rural Applications - November 1999 

i

GUIDANCE MANUAL FOR THE DESIGN, CONSTRUCTION AND 
OPERATIONS OF CONSTRUCTED WETLANDS FOR RURAL 

APPLICATIONS IN ONTARIO 
 

Funded by the Canadapt Program of the Agricultural Adaptation Council, Ontario  
[...]
However, this may be expected to cause odour problems as volatile organic acids and 
other odour causing gases volatilize. 
 
VI Pelletizing 
 
A swine finishing and poultry broiler operation in the Fraser Valley of British Columbia 
conducted trials in which swine manure was combined with broiler litter and pelletized.  
The pellets were then transported to Alberta where they were marketed as commercial 
fertilizer. 
 
The pelletizing process was carried out on a small scale at Agriculture Canada’s research 
station an Agassiz in order to determine the feasibility of such a venture.  The trials were 
economically promising. 
 
 
POTENTIAL TECHNOLOGIES WHICH COULD BE USED IN MOBILE 
TREATMENT UNITS 
 
To avoid forcing each operation to bear the capital costs of an independent treatment 
system it may be possible to offer a manure concentration service rather than marketing a 
treatment system.  The overall goal would be to divide the manure into tow fractions: a 
small volume of concentrated manure (either solid or liquid) which could be hauled at a 
much lower cost than is currently the case; and a larger fraction of dilute manure which 
could be spread at high loading rates on a small area of land around the livestock facility.  
A trained custom operator would transport the system from farm to farm, treating the 
contents of each manure tank in batches.  This would eliminate the need for each farm to 
own and operate its own treatment system and would make use of existing storage 
facilities. 
 
Candidate technologies for mobile batch treatment systems would have to provide 
treatment in a relatively short time frame so that the operator could quickly move from 
farm to farm.  It may be possible to adapt some technologies which have been tested for 
on-farm use in a central treatment plant.  Some candidate technologies are discussed 
below. 
 
 
I Chemical Addition 
 
Chemical precipitation has been tested as a method of separating solids and/or nutrients 
from swine manure and could easily be adapted as part of a mobile treatment system. 
 
Lime and Alkaline By-products 
 



 

 
Constructed Wetlands Guidance Manual  Appendix D 
Ontario Rural Applications - November 1999 

A simple method of reducing the nutrient concentration of the liquid fraction of swine 
manure is add lime (or alkaline industrial by-product containing calcium or magnesium, 
such as fly as or cement kiln dust) and provide agitation.  By increasing the pH, dissolved 
ammonium is converted to ammonia gas which is stripped from the solution by agitation.  
At high pH, calcium and magnesium react with phosphorus forming insoluble compounds 
which precipitate.  This leaves a liquid fraction with greatly reduced nutrient value which 
can then be spread on a smaller land base.  During spreading, the liquid would have a less 
offensive odour. 
 
This type of treatment has been proposed in Canada and the U.S.  However, it has some 
serious drawbacks.  During agitation, while ammonia and other gases are released, severe 
odour problems may be expected.  Furthermore, the release of ammonia from livestock 
manure has been linked to acid rain.  In Europe (especially the Netherlands), the 
prevention of ammonia volatilization is usually considered essential for an acceptable 
manure management system. 
 
“Domtar lime” a by-product of the company’s fine paper manufacturing, could 
conceivably be used to strip ammonia.  However, such a practice may provoke a negative 
reaction from environmentalists concerned over air pollution. 
 
Metallic Salts 
 
Metallic salts such as ferric chloride and alum, can be used to precipitate suspended solids 
and phosphorus.  Since they have a depressing effect on pH, they should reduce ammonia 
losses through volatilization - alum has been used to reduce ammonia losses in poultry 
boiler litter in the U.S. 
 
A metallic salt was used in combination with centrifugation in the German mobile 
treatment system named KIEL discussed below in the section on centrifugation. 
 
Magnesium 
 
It is possible to precipitate ammonium and phosphorus from swine manure by adding 
magnesium and adjusting the pH above 8.  This is the principle behind two collective 
treatment systems tested in Europe: the AVDA system in France and the MAP system in 
Germany.  The magnesium, ammonium, and the phosphate are said to react in a 1:1:1 
stoichiometric ratio.  Since the manure contains an excess of ammonium compared to 
phosphate, it is necessary to provide additional phosphate in addition to the magnesium in 
order to precipitate all of the ammonium.  The European systems are magnesium oxide 
and phosphoric acid.  As much as 98% of the ammonium and 99% of the phosphorus can 
be removed from the liquid fraction. 
 
An estimate of the chemical requirements can be made using the suggested 1:1:1 
stoichiometric ratio of ammonium, magnesium and phosphate.  Using the ratio, it is 
estimated that over 5500 kg of Mg and over 6500 kg of P would have to be provided to 



 

 
Constructed Wetlands Guidance Manual  Appendix D 
Ontario Rural Applications - November 1999 

remove all of the ammonia produced by a 1000 pig finishing operation over 200 days.  
Tests would have to be carried out to determine ammonia removal efficiencies with 
different sources and doses of magnesium and phosphorus.  It should be noted that above 
pH 8, there will be some loss of volatilized ammonia.  Ammonia volatilization would 
probably be of less concern in North America than in Europe. 
 
It may be possible to use dolomitic lime as an inexpensive source of magnesium.  A 
phosphorus additive may prove to be more expensive. 
 
Bench scale trials were conducted using dolomitic lime and phosphoric acid.  No 
appreciable ammonia nitrogen was achieved.  It is possible that an insufficient amount of 
magnesium from the dolomitic lime dissolved in the wastewater, and therefore not enough 
magnesium was available to react with the ammonium and phosphorus. 
 
Commercial Polymers 
 
Polymers can be used to aid solid-liquid separation of wastewaters including liquid 
livestock manure. 
 
In laboratory trials conducted at the University of British Columbia, the polymer PERCOL 
728 was tested for its ability to remove suspended solids and chemical oxygen demand 
from the supernatant of two swine manure tanks.  The polymer was found to be effective 
for use with “high strength” wastewater in combination with settling.  At a dosage of 50 
mg/L a suspended solids (TSS) removal of 94% and a chemical oxygen demand (COD) 
removal of 74% were achieved for a wastewater with an initial suspended solids 
concentration of 62 900 mg/L and a chemical oxygen demand of 59 400 mg/L.  However, 
no improvement was reported in suspended solids and chemical oxygen demand removal 
for a low strength wastewater (TSS=2200 mg/L & COD=8460 mg/L).  If centrifugation 
was provided, the addition of the polymer did not improve the treatment for either high 
strength nor low strength wastewater. 
 
A representative of Allied Colloids Ltd., the producer of the PERCOL polymer series, 
suggested testing several polymers for solid-liquid separation of swine manure: PERCOL 
757, PERCOL 753, PERCOL 728 and PERCOL 721.  Preliminary bench scale tests 
carried out on a weak swine manure wastewater (TSS=700 mg/L) did not show any 
improvement in settling. 
 
Drew Chemicals Ltd. suggested testing the following polymers: Chargepac Series: 5, 20, 
36, 60 and Drewfloc 2270.  These tests have yet to be conducted. 
 
 
 
II Centrifugation 
 



 

 
Constructed Wetlands Guidance Manual  Appendix D 
Ontario Rural Applications - November 1999 

Portable centrifuge units are available for solid/liquid separation, and have been used for 
other applications (including septage de-watering).  A centrifuge could conceivably be 
used as one step in a treatment system, assuming that a good level of solid-liquid 
separation could be achieved.   
 
Dr. Lo of the University of B.C. reported good TSS removal by centrifugation in 
laboratory trials.  However, other researchers who have tested centrifugation of swine 
manure (personal communications with Dr. John Ogilvie and Dr. Naveen Patni, June 
1997) have indicated that results have been disappointing (the manure is sticky and tends 
to retain water). 
 
Even following successful separation by centrifugation, a relatively high level of ammonia-
N may be expected in the liquid fraction, as it is highly soluble.  Centrifugation could 
conceivably be used in conjunction with chemical treatment to separate solids and 
nutrients from the liquid fraction of swine manure. 
 
The KIEL Experiment 
 
A mobile system combining centrifugation, chemical treatment and flotation processes was 
tested in Germany in the early 1990’s.  In what was known as the KIEL experiment, the 
liquid fraction, separated by centrifugation, was treated with FeClSO4 (dosing was 0.1 to 
1 kg of Fe3+ per m3 of wastewater), before flowing into a static mixer where an anionic 
polyelectrolyte was added.  The resultant floc particles were removed in a flotation unit.  
Part of the floc was recycled to the start of the treatment process. 
 
The system was reported to achieve the following removal rates for the liquid fraction of 
swine manure: 53% total nitrogen (TN), 85% phosphates (as P2O5) and 25% potassium 
(as K2O).  
 
The capital cost of the mobile unit was $800 000; fixed costs were estimated to be  
$160 000 to $200 000 per year; and variable costs were approximately $3.20 per cubic 
meter.  The minimum cost to treat 40 000 m3 per year was estimated to be $8.60 per m3 
(this includes worker wages at $40 000 per year but does not consider the cost of 
composting the solid fraction).  These costs were not comprehensive with storage and 
long distance hauling and the process was abandoned. 
 
Representatives from Alfa-Laval Inc. have indicated that they may be interested in 
providing a centrifuge for a swine manure treatment project. 
 
 
 
 
 
III Membrane Systems 
 



 

 
Constructed Wetlands Guidance Manual  Appendix D 
Ontario Rural Applications - November 1999 

Since membrane modules are easily adaptable as portable treatment units, the possibility of 
using a membrane technology for concentrating swine manure has been included in this 
section, although the units used in the trials described below were not mobile.  
 
An on-farm, membrane based treatment unit was proposed in British Columbia in 1995.  
The design made use of technologies developed by Zenon Technologies (for other 
applications) which incorporate biological digestion and membrane separation (known as 
ZenoGemTM and ZeeWeedTM).  The effluent from a biological reactor was to be forced 
through an ultrafiltration module which would remove all bacteria and suspended matter 
while allowing the dissolved nutrients to pass through.  The permeate (the liquid passing 
through the membrane) from the ultrafiltration module was to be concentrated in reverse 
osmosis unit.  The product would be a concentrated solution of nitrogen, phosphorus and 
potassium which could be marketed as a liquid fertilizer, since it would have no effective 
odour and would be pathogen free. 
 
Due to personal problems of the collaborating producer, the original test site had to be 
abandoned.  A second producer decided to proceed with similar trials, using membrane 
modules manufactured by a different company.  In this design, the bioreactor was replaced 
with a sequencing batch reactor (SBR), but ultrafiltration and nanofiltration modules are 
still included.  Some limited trials have been attempted to date and there has evidently 
been some difficulty with suspended solids in the effluent of the SBR.  However, the 
system is still being “fine tuned”. 
 
According to Mr. Richard Vankleeck, of the B.C. Ministry of Agriculture Fisheries and 
Food, the Zenon membrane technology seems to show a great deal of promise, since it can 
handle a much higher suspended solids loading than can conventional ultrafiltration 
modules (including the module currently being tested), and deserves further testing.  Its 
adaptability to a mobile, contractor operated system is unclear. 
 
IV Ammonium Adsorption 
 
Ammonium can be removed through adsorption, rather than by precipitation or gas 
stripping.  A University of Guelph study identified the following natural materials for 
ammonium adsorption: clinoptilolite (a zeolite), bentonite, vermiculite and peat.  These 
materials were proposed as additives to manure tanks to reduce ammonia losses from the 
manure tank and to control the release of nitrogen from manure applied to the field.  Since 
the adsorption material was to be applied to the field along with the manure, it was 
decided to use only “naturally” occurring materials. 
 
In a related study, clinoptilolite was used to adsorb air-borne ammonia in poultry houses.  
An ion exchange column, filled with zeolite and “spiked” with nitrifying bacteria, was 
designed and tested at an experimental barn operated by the University of Guelph.  The 
idea was to adsorb the ammonia onto the zeolite, then promote conditions in which 
bacteria would convert the adsorbed ammonia into nitrate then nitrogen gas.  This would 
effectively free new adsorption sites and allow continued removal of ammonia.  Although 



 

 
Constructed Wetlands Guidance Manual  Appendix D 
Ontario Rural Applications - November 1999 

the column removed ammonia, it was not definitively proven that the nitrifiers liberated 
adsorption sites. 
 
Linking these two ideas related to ammonium adsorption could be valuable to the 
development of a system for reducing the nitrogen content of swine manure.  If an 
adsorption medium could be used to remove ammonium from the liquid fraction of the 
manure, then re-generated by nitrification-denitrification, a number of methods would be 
possible to treat swine manure.  The liquid fraction of a manure tank could be filtered 
through a bed of adsorption medium (possibly following some type of pre-treatment to 
reduce its clogging tendency).  Alternatively, the adsorption media could be mixed with a 
tank containing pre-separated liquid manure.  The spent adsorption media could then be 
biologically regenerated on-site. 
 
The ammonium adsorption capacity of the zeolite, clinoptilolite, is reported to be 
approximately 2meq/g but the adsorption capacity may be expected to vary depending on 
the source of the mineral (since it is naturally occurring) and the concentration of ammonia 
in the liquid from which the ammonium is to be adsorbed.  Assuming the reported 
adsorption capacity, it would require approximately 64 kg of clinoptilolite to adsorb the 
ammonium contained in one cubic meter of manure.  It would therefore be necessary to 
recover the clinoptilolite rather than spread it on the fields with the manure.  The mass of 
clinoptilolite required would probably preclude its use in a mobile system. 
 
High capacity synthetic ion exchange resins are also available for ammonium adsorption.  
These resins are normally recharged with sodium chloride (salt) or sodium hydroxide 
(caustic soda).  Synthetic resins may be better suited for a mobile type of treatment than 
would be the natural zeolite (it would be preferable if they could be recharged 
biologically). 
 
Preliminary laboratory trials were carried out using clinoptilolite to adsorb ammonium 
from liquid swine manure.   
 
 
PRELIMINARY LABORATORY TIALS ON CHEMICAL TREATMENT 
 
I Liquid Swine Manure Tested 
 
A sample of liquid manure was taken from a local farrow to weaning operation with 
approximately 300 sows.  A 40 L grab sample was taken from the supernatant (the liquid 
fraction) only of the manure tank, using a bailer sampler which collected liquid from 
approximately the top 1.2 m of the 3 m deep tank.  The tank was not agitated prior to 
taking the sample.  It is estimated that the liquid supernatant represented approximately 
85% of the volume of the tank. 